Copyright
by
JIN-YONG CHOI
2014



The Dissertation Committee for JIN-YONG CHOI Certifies that this is the

approved version of the following dissertation:

pH-Induced Flocculation/Deflocculation Process for Harvesting

Microalgae from Water

Committee:

Kerry A. Kinney, Co-Supervisor

Lynn E. Katz , Co-Supervisor

Desmond F. Lawler

Albert Frank Seibert

Halil Berberoglu



pH-Induced Flocculation/Deflocculation Process for Harvesting

Microalgae from Water

by

JIN-YONG CHOI, B.E.; M.S.E.

Dissertation
Presented to the Faculty of the Graduate School of
The University of Texas at Austin
in Partial Fulfillment
of the Requirements

for the Degree of

Doctor of Philosophy

The University of Texas at Austin
[...]
15. To determine whether the system was supersaturated with CaCOss) at pH 6.0, the

Langelier Index (L.I.) was used. L.I. can be calculated as (Langelier, 1939):

137



L.I.= pH, — pH; (5-8)

pH, = pK,, — pK,, +p [Ca®"| + pIHCO31 = logy cov — logyyco;  59)

where pH_ is the actual pH of water, pH_ is the pH of water if it were in equilibrium
with CaCOss) at the existing solution concentrations of Ca’" and HCOs', K, is the
second dissociation constant of carbonic acid, K, is the solubility constant of CaCOj),

and y, is the activity coefficient of each ion.

The results suggested that complete dissolution was not achieved. For
example, the L.I. for the 320 mg/L as Ca’" and 3 meq/L initial alkalinity is -0.83
indicating that the acidified algae concentrate is theoretically undersaturated with respect
to CaCO;s) at pH 6.0. However, the experimental results demonstrated that precipitated
CaCOss) solids were not rapidly redissolved. Less solids were redissolved with
increasing initial Ca®" concentration and initial alkalinity indicating that the effectiveness
of the deflocculation process can be a function of the initial water composition. During
the experiments, the target pH of 6.0 was reached within a minute, but substantially more
time would be required to achieve complete dissolution. Nonetheless, at low Ca

concentration, over 70 percent of the solids could be redissolved.

138



100
90 - m Alk: Imeq/L m Alk: 3meq/L

80 -
70 -
60 -

50 -

40 -

30

20

10

O . ; ; ; ; ; ; -_
10 25 50 75 100 120 320

Initial Ca%* concentration (mg/L)

Precipitate dissolved (%)

Figure 5-15 Effect of the initial water composition on the deflocculation process.
Flocculated solids for a range of initial Ca®* concentrations and pH of 10.6
were acidified to pH 6.0 by bubbling the CO,. The error bars indicate the
standard deviation calculated from each experiment (n=3).

5.4. CONCLUSIONS

In this chapter, the role of calcium in the algae harvesting process was elucidated
in the absence of multivalent cations other than calcium via bench-scale experiments with
Scenedesmus sp. The results indicate that algae removal in this system is dependent on
the nucleation process for CaCOs).  In other words, the modes of CaCOs(s) nucleation
(heterogeneous and homogeneous nucleation) control algae removal efficiency.
Effective algae coagulation (e.g., up to 82% algae removal efficiency) can be achieved
via heterogeneous nucleation for CaCOs) at low supersaturation and ionic strength.

Algae removal can be attributed to adsorption of Ca®" onto the algae cell surface which

139



provides nucleation sites for CaCOss) precipitation. Bridging of calcite particles
between the cells leads to more rapid aggregation and formation of larger flocs in the
presence of algae. In the same vein, the process is favored in solutions containing a
higher ratio of Ca®"/CO52. At high supersaturation, algae removal is diminished due to
the occurrence of homogeneous nucleation even for high algae cell densities in which
better collision efficiency can be expected. Thus, the results indicate that water
chemistry, pH, ionic strength, alkalinity and Ca*" concentration can be optimized for
algae harvesting operations. Algae-laden flocculated solids can be acidified by CO;
injection for deflocculation and the effectiveness of the deflocculation process is a

function of initial water composition.

140



Chapter 6: Evaluation of pH Induced Flocculation for a Range of

Source Waters

6.1. INTRODUCTION

Algae removal from water is required for a number of applications including
water treatment, biofuel production, and nutraceutial production. The costs of harvesting
a microalgal biomass can be significant, accounting for up to 20-30% of the total cost of
producing biomass (Grima et al., 2003). The high cost of dewatering has been a major
bottleneck to microalgae bioprocess engineering for algae biodiesel production (Uduman
et al., 2010). Thus, it is not surprising that cost effective harvesting of microalgae is
considered to be the most problematic area of algal biofuel production (Greenwell et al.,
2010).

The goals for harvesting algae from water are dependent on the specific
application but often include production of a metal free biomass (i.e., no aluminum or
heavy metals), effluent water suitable for discharge or reuse, and a deflocculated,
concentrated algae slurry. For the entire process of algae growth to product recovery to
work efficiently, the output of the algae harvesting step must be suitable for the
subsequent processing steps that may involve cell lysing and lipid extraction. In
addition to the complexities associated with meeting these criteria for algae harvesting, a
significant amount of water is required for algae cultivation and harvesting for mass
production. Freshwater is increasingly scarce and thus, a wide range of source waters

should be considered for algae-based applications. Fortunately, algae can grow in a

141



wide range of waters including fresh water, saline or brackish water and even in treated
wastewater effluents (Yun et al., 1997). Since most natural waters contain both calcium
and magnesium, the pH-induced flocculation/deflocculation method discussed in this
research has potential as an effective algae harvesting method.

To evaluate the suitability of the pH-induced flocculation/ deflocculation method
for a wide range of algae source waters, field testing is required with a variety of source
waters. In this research, a number of waters were evaluated in baseline jar tests prior to
pilot scale testing to identify the operating conditions (e.g., target pH, chemical dose) for
the pilot-scale testing. However, most of this work was conducted prior to the
fundamental research described in Chapters 4 and 5. Nevertheless, it is worthwhile to
reexamine the baseline jar test results in light of the findings from the previous chapters
to assess whether the results with field waters are consistent with the mechanisms
identified for the particular water and conditions employed. In this chapter, the results
from baseline jar tests and pilot scale tests with a range of field waters are presented and
reexamined to assess whether the removals observed for a range of source water
chemistries support the mechanisms identified previously in Chapters 4 and 5. In some
cases, options for improving the performance of the pH-induced flocculation/

deflocculation process for a particular water chemistry are discussed.

142



6.2. MATERIALS AND METHODS

6.2.1. Algae source waters

The algae source waters investigated were collected from a variety of sites for use
in the pilot scale testing of an algae-to-algal oil process developed at the University of
Texas at Austin. In this process, the algae-laden waters from a variety of sources were
processed through the pH-induced flocculation/deflocculation system; the deflocculated
algae concentrate recovered from this system was then sent to a downstream
electromechanical lysing process followed by an oil separation and recovery process that
requires deflocculated algae cells to avoid membrane clogging. In support of this pilot-
scale effort, a series of baseline jar tests were conducted to assess the conditions
necessary to achieve algae removal via pH-induced flocculation.

The algae species and site descriptions for the algal-laden waters tested in this
research are summarized in Table 6-1. The sample solutions were kept in an ice chest
until they were delivered to the lab at the University of Texas at Austin for analysis of
water composition and jar testing. Large quantities of algae solution were also delivered
to the Center for Electromechanics (CEM) at the University of Texas at Austin for use in

the pilot-scale evaluations of the algae-to-algae oil system.

143



Table 6-1

in this research.

Algae species and site descriptions for the range of algae source water tested

Source Water
Designation
(Supplier Name)

Algae species

Description

A
(AlgaEternal)

B
(BlueSundial)

Scenedusmus sp.

Nannochloropsis sp.

Pilot-scale photobioreactor
utilizing nutrient-enhanced
softened water

Pilot-scale pond utilizing nutrient
rich wastewater from a WWTP

C Multispecies Lake water with naturally grown
(Conoco) algae
D Multispecies Stabilization pond receiving
(Hornshy Bend) anaerobic digestion effluent
E Spherical green algae (size of Agquaculture pond water
(South Texas) 2 -3 pm in diameter) containing brackish water
F Nannochloropsis sp. Pilot-scale pond water utilizing
(Synthetic) synthetic salt water
G Chlorella sp. Pilot-scale pond water utilizing
(CEM) synthetic salt water
6.2.2. Jar tests

Jar tests were conducted to determine the operating conditions (e.g., pH, addition

of supplementary salt, base composition) necessary to harvest algae from each of the

source waters. The typical jar test procedure adopted for this research included rapid

mixing of sample solutions for 1 min using a magnetic stirrer, followed by slow mixing at

30rpm for 20 min with a Phipps & Bird standard 6-paddle jar tester (Richmond, VA),

followed by 20 min of quiescent conditions to allow time for settling. Hydrated lime

144



solution (10 g/L of Ca(OH),) and/or sodium hydroxide solution (1M) were used as the
bases to raise the pH of the solution. Depending on the source water characteristics and
jar test results, the initial metal ion concentration (e.g., Ca*", Mg®") of the solution was
adjusted to the desired levels via the addition of salts. Analytical grade anhydrous
calcium chloride and hexahydrated magnesium chloride (i.e., CaCl, and MgCl,-6H,0)

were dissolved in deionized water and added to the algae sample solutions.

6.2.3. Pilot-scale tests

The pilot-scale performance of a pH-induced flocculation/deflocculation process
for harvesting algae was evaluated using pilot-scale units capable of treating water with
feed flow rates ranging from 1 gph to 5 gpm. Performance of the pilot scale process was
evaluated in terms of algae removal efficiency and concentration factors achieved in
processing the raw water into the algae concentrate. Based on the target operating
conditions (e.g., operating pH, chemical dosage) determined in the lab-scale jar tests,
chemicals (e.g., lime, NaOH, supplementary salt (MgCl,)) were blended in a liquid form at a
constant flow rate with the source water feed. A schematic of the pilot-scale system and pilot-
scale units utilized in this research are provided in Figure 6-1 and 6-2, respectively.
Samples for analysis were collected from various points in the pilot scale system (e.g.,
incoming water, effluent, flocculated solids, acidified algae concentrate) to evaluate the

performance of the pilot-scale process.

145



“pH-Induced Flocculation/Deflocculation Process”

_— Algae
=5 Effluent Effluent (pH adjusted)
e Chemical D R —— 5

I 1
: Lime, NaOH <«—— Carbon dioxide 1
. l l
1 " :
| Coagulation/ 2 :
Upstream : Flocculation | !
(e.g. Algae pond, : | 1 1 D t
Photobioreactor) _; |, Deflocculation | o OMOSIKEAm
T " ” (e.g. Lysing process, oil
1, sedimentation : separation)
l 3 '4 >
: - :

Figure 6-1 Schematic of the pilot-scale system for the algae harvesting process utilized
in this research. Samples were collected from the incoming water (1),
effluent (2), flocculated solids (3), and acidified algae concentrate (4) for
analysis.

Figure 6-2 Pilot-scale units for harvesting algae from source water. Plate settlers (60°
inclined) were used for effective solid/liquid separation. The range of
operating feed flow rates were 0.2 — 1.0 gpm (A), 1.0 — 10 gph (B), and 1.0
—5.0 gpm (C).

146



6.2.4. Analytical methods

Samples were collected at various stages in the jar tests for further analyses.
Prior to initiating an experiment, algae cells were filtered through a 0.2 um nitrocellulose
membrane filter (Millipore, U.S.A) to measure the total suspended solid (TSS)
concentration and to determine the algae cell density (g/L). The alkalinity was
determined in accordance with Standard Method 2320B except a 0.1 M nitric acid
(HNO:s) titrant was used instead of sulfuric acid (H,SO4). 5 mL samples of the original
algae sample solution and the supernatant of treated water were filtered through a 0.2 pym
nitrocellulose membrane syringe filter (Millipore, U.S.A) metal ion concentrations of the
filtrates were then measured using inductively coupled plasma-optical emission
spectrometer (ICP-OES, Varian 710-ES, U.S.A). Based on the metal ion concentrations

measured, the percent of metal ion removal (%) was evaluated using Equation 6-1 below.

Conc.S
Conc.0

Percent metal ion removal (%) = (1 — ) x 100 (6-1)

where Conc. S is the concentration of dissolved calcium ions in the filtered sample after
the 20 min of quiescent settling and Conc. O is the concentration of dissolved calcium
ions in the filtered original sample prior to pH adjustment.

The algae removal efficiency (%) was evaluated by comparing the optical density at 664

nm present in the original water to that present in the supernatant of the treated water as

147



shown in Equation 6-2 below. The optical density was measured using an Agilent

8453E UV-visible Spectroscopy system with a 1-cm cuvette.

0D
Algae removal efficiency (%) = (1 - O_DS) x 100 (6-2)
0

where ODy is the optical density (664 nm) of the supernatant after settling 20 min and

ODy is the optical density of the original algae sample solution prior to pH adjustment.

The concentration factor was calculated using Equation 6-3 below:

ODa) 6-3)

C tration factor = (

oncentration factor 0D,
where OD, is the optical density (664 nm) of the acidified algae concentrate after the
deflocculation process and ODy is the optical density of the original algae sample

solution prior to pH adjustment.

In some cases, samples from the flocculated and deflocculated solids were collected for
X-ray powder diffraction (XRD) analysis to verify the chemical composition and crystal
structure of the solid samples. Prior to XRD, samples were freeze-dried under low
pressure and temperature (e.g., 60m Torr and -60°C) and ground with a mortar and pestle.
XRD spectra were collected for varying 20 ranges using a 0.02° step and a 1 second

dwell time.

148



6.3. RESULTS AND DISCUSSION

6.3.1. Examination of jar test results and strategies for process optimization

Jar tests were conducted to determine the target operating conditions for the
evaluation of the pilot-scale pH-induced flocculation/ deflocculation process for each of
the source waters. The composition of each source water was characterized with respect
to calcium and magnesium concentrations as well as alkalinity as shown in Table 6-2

below.

Table 6-2  Characteristics of algae source waters from various sites

Typeof pH Alkalinity  Ca™ Mg** Algae dry cell
water (meg/L)  (mg/L) (mg/L) density (g/L)
(Algaéternal) Fresh 7.9 0.96 211 3.72 n/a
(BIueS?Jndial) Fresh 74 2.2 40.4 30.0 0.12
(COT?OCO) Fresh 7.5 4.0 18.8 3.05 n/a
(HorErzsby) Fresh 7.7 8.04 98.3 43.7 n/a
(SouthETexas) Brackish 7.7 3.7 283 318 01- gﬁ_ggg/ L as
(Syn';etic) Brackish 8.4 24 154 327 0.26
(CSM) Salt 87 2.6 478 831 0.1-03

@ Chlorophyll-a measurements were conducted in accordance with Standard Method 10200H

Baseline jar tests were conducted for each source water to determine the operating
pH necessary to achieve algae removals in excess of 85%. The typical jar test procedure

described in the Materials and Methods Section was utilized; the pH was adjusted in the
149



solutions via the addition of lime or NaOH. For selected source waters (A, D),
additional jar tests were conducted to investigate potential methods for improving algae
removal based on the results of the baseline jar tests. Baseline jar test results for each

algae source water are summarized in Figure 6-3. The algae removal efficiency is

plotted as a function of pH.

100

90 -
L g0 -
oy
.§ 707 A (AlgaEternal)
& 60 - .
5 B (BlueSundial)
= 50 -
3 —@—C (Conoco)
£ 40 -
2 30 - —e—D (Hornsby)
()
& 20 —8—F (Synthetic)